

TEST CERTIFICATE

ST-24-04-09-01

Product: WPC decking board Trex SR Transcend Tropical / Color Spice Rum
Dimensions: 1020 mm x 140 mm 25 mm

Client: Trex Company, Inc.
160 Exeter Drive
Winchester, VA 22603-8605
USA

Order: Performance testing of several properties of a Trex Decking
according to EN 15534-1:2014+A1:2017-11

Test Report: 2723476

Test Results:

Property	Results according to EN 15534-1:2014+A1:2017-11	
Reaction to fire	$F_s \leq 150 \text{ mm}$ (fulfilled) $CHF = 4,73 \text{ kW/m}^2$ $JR = 237,0 \text{ \%*min}$	Class C _{fl} -s1 according to EN 13501-1:2018-12

Dresden, 09/04/2024



Head of laboratory




Engineer in charge